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TEST METHOD ‘

The test method conformed explicitly with the requi

Test Method for Sound Absorption and Sound Abso

Reverberation Room Method: ASTM C423-Bda and*
a

Laboratories has been accredited by the U.5
Bureau of Standards under the National Vol
(HVLAP) for this test procedure. A d i n of the

available separately. The nicn:rphune sed was a B
1330658. 0

DESCRIPTION OF THE SPECIMEN

The test specimen was des d the cl as eqg t:ratas The overall
dimensions of the speci sured 234 m (92 in.) wide by 2.63 m (103.5
in.) long and nominally (2 in. . The specimen was tested in the
laboratory's 292 m Un, ftd) te er. The weight of the specimen as

measured was 4.5 kg 420.0 "1bs) an age of 0.73 kg/m€ (0.15 1bs/ft€). The area
used in the calcu was 6. 66.1 ft). The room temperature at the
time of the twt

*C tﬁg‘“ 61% relative humidity.
PRECONDITION \

The spe &xst 24 hours under the test conditions of 21°C (70°F)

and Tve

oyt

‘ test specimen was laid directly against the test surface.

THE RESUALTS REPORTED ABDVE AFFLY ORLY TO THE SPECIFIC SAMPLE SUBMITTED FOR MEASUREMENT. WO AESFONSINILITY B ASSUMED FOR PERFORMAMCE OF ANT OTHER SFECIMEN.
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TEST RESULTS

1/3 Octave Center  Absorption Tntal AthQ % Of Uncertainty

Center Frequency Coefficient

With 95%
(Hz) fidence Limit
100 0.00 Q 0.95

w25 0.01 I:I 95 0.93
160 0. 00 0.97

200 IJ o7 a‘\’ 4. E 0.96
w250 1.10
315 «‘ 1.08
400 1.08

** 500 EEI 15 0.78
630 I.':I e 48.30 0.71
[1 74 48 . 64 0.69

800
w* 1000 ‘ 40,59 u.70
125[1\ 34.51 0.68

30.27 0.74
* . 31.88 0.71
0 . 38.17 0.72

REE 28

0
0 38.73 0.72
** 4000 1] 45, 38 0.65%
V 5000 0 54.14 0.66
NHC = .40

THE RESULTS REFCHTED ABCVE AFPLY OMLY T THE SPECIFC SAMPLE SUBRITTED FOR MEASUREMENT, NO SESPOMSISLITY IS ASSUNED FOR PIRFORMANCE OF ANY OTHER SFECIMER.
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TEST RESULTS (con't) ‘@

idence limits indicated

d in par. 13.2 of ASTM
reverbegation room containing
ta wit 55 than 4%

The percentage of uncertainty for the required 95%
above must fall within the prescribed 1imits de
C423-Bda. It states that for the absorption
the specimen the testing laboratory shall o
uncertainty at 125 (hertz) and 2% uncerta

section 13 of the standard.

The noise reduction coefficient 1%—15 the average of the coefficients at 250,
500, 1000, and 2000 Hz, expressé he neare egral multiple of 0.05.

¢

’ 0, 2000, and 4000
{hertz). The method of calculation i ed in ASQP 50 and outlined in

Reviewed by

traus
Senior T%ﬂ:ian ‘0 senior Technician

THE RESARTS REPORTED ABOVE APFLY ORLY TG THE SPECIFIC SAMPLE SUBMITTED FOR MEASURERERT, RO RESFORSIBILITY 5 ARSUSED FOR PERFORMANCE OF ANY OTHIER SPECIRSEN.
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2 &ﬁBSURF’TIDN COEFFICIENT

o
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(L] 125 200 S S0 2 600 0 LW 20 AL ISH S0M K

FREQUENCY (Hz)
NRC= .40
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